COLLINS GAME CHAIR
ASSEMBLY INSTRUCTION

A |@mw | BOLT ©5/16"%1-1/2"L 2 PCS
B |® | WASHER 05/16"*Q3/4" 8 PCS
C | guume| BOLT @5/16"* 3"L 2 PCS
D | & | BOLT Q1/4"* 1 1/2"L 6 PCS
E | @ | NUT@5/16" 4 PCS
F | == | SCREW #8 * 1-1/2" 9 PCS
G | @ | WOODPLUG 010 x 8mm | 6 PCS




